2017-1185 page 1 of 6

Ne: 2017-1185

N

V SR
CNAS **, @ MA

CNA M1
\-’ 3 QoI EAKIAE(182% 20150010002

c{i‘“

TEST REPORT

ﬁ"*'" ﬂ?~
F M
& o

$
-.‘-‘_.-’

P
Fqu1meu¢ under Test: Vehicle Camera

MDdEl Numhpr AE-VC122T-1TSX

R

Manufacturer:Hangzhnu{Hkauﬁﬁﬁéchnnlﬂgy(kL, Ltd
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National Computer Peripheral Equipment Quality Supervising Test Center

Test Report
MNo:2017-1185 ;
T
Model type AE-VC122T-ITSX
Product Vehicle Camera : E‘L L : —
) . Jrademark | —
Hangzhou Hikauto Technologyl™
Entrusted By c " gf Testing Type | Entrustment
i ! 0., Ltd A
. Hangzhou Hikauto Technology
Manufacture ; T
urer Co.. Ltd R Sample Class
;W )
Sample Origin | Delivered el Delivery Date | 2017.05.19
_\:;;a.n_.i - =
Sample Number | One set & Delivered by Peng Shujin
R
Sample Radix |f— S —
5 Date
IEC 62262-2002 Degrees of prﬂtecti_g{i"‘-'pmwded by enclosures for electrical
S
Pyl equipment against external mechauﬁﬁl impacts(IK code)
Test Standards @
GB/M20138-2006 Degrees %f';hmtectinn provided by enclosures for electrical
equipment against external mechanical impacts{IK code)
.-L":‘\:all::.ic;-l-I
Test ltems IK08 hammer te;gfq
o
Thrsﬁi proved that the AE-VC122T-ITSX Vehicle red by
Hangzhou Hikauto Technology Cao., Ltd complied with
Test Result < S
x_:_ﬁ“f:'“" ._;«_..}J Issue Da ikl u‘E:L. E.
—— _!_:,».‘?
P
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Approved by: j/qfﬂﬂf/f Checked by: (} W Chief tester: ’J'h' s
{.-}3
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Test Site National Computer Peripheral Equipment Quality Supervising Test Center
Test Date | 2017.6.13 "

SIN Description 7" | Model No. Remark
1 Falling ball impact test,machine — HJ0057
MEI.II'I ) -‘j""J
Testing .
Equipments &
Dt
and =
Instruments ¥,
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Sampl ol
ample P
1%: No Product S/IN &
Number e
Rl
~ ‘,::':.I =
-\-."_""-'
R
INg
Distribution Of | 1#. E fc tibility T
Sample bk nvironment Compatibility Test
Q
> -ﬁ"’;
& wf'{;:
Climatic conditions: P
Ambien : 15°Ce85°
Bk ent temperature 15;;; 85*C
Relative humidity: 45%;:55%
Atmospheric pressure: 86 kPa— 106kPa
*.3"-:1
&
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Result
Test ltems Technical specifications ¢
Na i#
n
{»\:l:_llrl
mpact hammer weight ;_.1.7kg (Equivalent to 5J impact energy)
il
Test height: 31’.1{2_1:!1_'1';’?1
&
".\\ﬂ‘
Number of tests : 3
Ao,
KO S
8 hammer Test mode: free fall -
test ' =
"
< Test position: the protective cover for lens
After the test, there is no damage. on the structure, and all
o _ &
functions of the equipment remain normal.
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Remark - Test pictures please refer to the fnl!::wfrﬁj'hages_
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Tester: Jin Zhenxi _ﬁi Yangkun
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EUT picture

tive cover for

The sample is intact
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NOTES

Reports with no signet of “tlest repqﬁt” or that of the

inspect institute are all 1nva1143

. Partial copy of this TEpDTT,IEwﬁg?biddEﬂ Entire copy of the

?4
report without signet 15!Envalld
.

. Report with no apprq3§1 are invalid.

‘ll-:r' 4

. WA '
Altered report ig invalid.

. If any disagreement on this report, a written claim 1is

requesg&ﬁ'to be submit to the insti@ﬂfe within lbdays on

receipt of the report. Nk
%‘\ -\.. '}{yf
ﬁkﬁ"f}enﬂ ally, authorized 1115ch‘5‘»~3"‘011 is only responsible for the
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samples inspected. e
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’Hd@}éa& 36%, Macheng Road, ]‘izir‘]g:{hml&ﬁ%iﬁﬁ

TOT: +86 571 88278723  +86 571 RERIR284
Fax: +Hh 571 8R83I6RA2] B
P. 0. Box: 12158, Hangzhou, Chiga’
Zip Code: 310012 ,{J%‘
E-mail: wangwxi@ksign.cn 4
WEB: www. ksign. cn gﬁb
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